
SPDES Number: NY 0023515 
Page 1 of 16  v.1.32 

 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  

     

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY 0023515 

Discharge Class (CL): 07 DEC Number: 9-0248-00009/00002 

Toxic Class (TX): N Effective Date (EDP): EDP 

Major-Sub Drainage Basin: 02 - 01 Expiration Date (ExDP): EDP + 5 years 

Water Index Number: Pa 53-54-11 Item No.: 801 - 53 
Modification Dates (EDPM):  

Compact Area: ORSANCO 

 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

 

PERMITTEE NAME AND ADDRESS 
[...]
J. Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling 
carried out during the most recently completed reporting period. 

 
K. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues 

certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which 

mailto:WET@dec.ny.gov


SPDES Number: NY 0023515 
Page 16 of 16  v.1.32 

has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of Health, Environmental Laboratory Accreditation Program.  



  
Permittee: Village of Cuba   Date: April 8, 2024  v.1.25 
Facility: Village of Cuba Wastewater Treatment Plant  Permit Writer: Sevon Thompson  
SPDES Number: NY0023515   Water Quality Reviewer: Edward Schneider  
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 1 OF 23 
 
  

 
 

SPDES Permit Fact Sheet 
Village of Cuba 

Village of Cuba Wastewater 
Treatment Plant 

NY0023515 
 
  
 

 
 
 
 
 
 

  



  
Permittee: Village of Cuba   Date: April 8, 2024  v.1.25 
Facility: Village of Cuba Wastewater Treatment Plant  Permit Writer: Sevon Thompson  
SPDES Number: NY0023515   Water Quality Reviewer: Edward Schneider  
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 2 OF 23 
 
  

 

Contents 
Summary of Permit Changes ........................................................................................................ 3 

Administrative History ................................................................................................................... 3 

Facility Information ........................................................................................................................ 4 

Site Overview ............................................................................................................................ 5 

Enforcement History .................................................................................................................. 5 

Existing Effluent Quality ............................................................................................................ 6 

Critical Receiving Water Data & Mixing Zone ........................................................................... 6 

Permit Requirements .................................................................................................................... 7 

USEPA Effluent Limitation Guidelines (ELGs) Applicable to Facility ......................................... 7 

Whole Effluent Toxicity (WET) Testing ...................................................................................... 7 

Anti-backsliding ......................................................................................................................... 7 

Antidegradation ......................................................................................................................... 7 

Discharge Notification Act Requirements .................................................................................. 8 

Mercury ..................................................................................................................................... 8 

Biennial Pollutant Scan ............................................................................................................. 8 

Mini Industrial Pretreatment Program ........................................................................................ 8 

Emerging Contaminant Monitoring ............................................................................................ 8 

Schedule(s) of Additional Submittals ......................................................................................... 9 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ......................................................... 10 

POLLUTANT SUMMARY TABLE ............................................................................................... 10 

Outfall 001 ............................................................................................................................... 10 

Appendix: Regulatory and Technical Basis of Permit Authorizations ......................................... 15 

Regulatory References ............................................................................................................ 15 

Outfall and Receiving Water Information ................................................................................. 15 

Interstate Water Pollution Control Agencies ............................................................................ 16 

Existing Effluent Quality .......................................................................................................... 16 

Permit Requirements ............................................................................................................... 16 

 

  



  
Permittee: Village of Cuba   Date: April 8, 2024  v.1.25 
Facility: Village of Cuba Wastewater Treatment Plant  Permit Writer: Sevon Thompson  
SPDES Number: NY0023515   Water Quality Reviewer: Edward Schneider  
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 3 OF 23 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permittee-initiated permit modification 
has been drafted for the Village of Cuba Wastewater Treatment Plant. The changes to the permit 
are summarized below: 
 
Added  

• Bypass Outfall (003) for hydraulic surcharge during 25-year flood elevation 

• Mercury limits for 50 ng\L 

• WET action levels of 1.3 TUc and 1.0 TUa  

• Seasonal Ammonia limits  

• Winter DO limits 

• Phosphorus limits 

• Biennial Pollutant Scan  
 

Updated  

• Permit format, definitions, and general conditions 

• Summer DO limits  
 

Removed 

• Schedule of compliance met by permittee 

• Emergency Bypass Outfall (002)   

• UOD limit 

• CBOD and TKN monitoring  
 
This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
12/1/2014 The last full technical review was performed and the SPDES permit became 

effective and has an expiration date of 11/30/2018. The 2014 modified permit, 
along with all subsequent modifications,has formed the basis of this permit. 

 
The permit was administratively renewed in 12/1/2018 and again in 12/1/2023. The 
current permit administrative renewal is effective until 11/30/2028.  

 
12/1/2014  Permit was modified to include pH limitation, mercury minimization requirement, 

mini pretreatment program requirement and compliance schedule for hydraulic 
capacity. 

 
6/10/2019 The Village of Cuba submitted a request to modify the permit and add a duplicate 

Outfall 003. The new outfall would be triggered during rain events which would 
elevate the stream levels and discharge effluent that would back up into the 
treatment plant. The new outfall 003 would also eliminate the use of bypass Outfall 
002, which was designed to discharge partially treated effluent to Griffin Creek 
during a hydraulic overloading in the system.  

 
6/12/2019  The Village of Cuba submitted a NY-2A permit application. 



  
Permittee: Village of Cuba   Date: April 8, 2024  v.1.25 
Facility: Village of Cuba Wastewater Treatment Plant  Permit Writer: Sevon Thompson  
SPDES Number: NY0023515   Water Quality Reviewer: Edward Schneider  
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 4 OF 23 
 
  

 
12/6/2022  DEC issued a Request for Information (RFI) to modify and renew the SPDES 

permit due to the Village of Cuba submission of a request to modify the permit to 
construct a duplicate Outfall (003) to prevent back-up into the treatment plant and 
eliminate the use of bypass Outfall (002).  

 
 
Please see the Notice of Complete Application, published in the Environmental Notice Bulletin 
and newspapers, contains information on the public notice process. 

Facility Information 
This facility is a publicly owned treatment works that receives flow from domestic and industrial 

users, with effluent consisting of fully treated sanitary that discharges at the main Outfall (001) 

and partially treated effluent at the twin bypass Outfall (002), which is no longer used. The 

collection system consists of separate sewers. The facility accepts flow from a significant 

industrial user (SIU).  

The current treatment plant was constructed prior to 1970 which provides secondary treatment 

for a design flow of 0.97 MGD.  A major plant upgrade was completed in 1987, which added 

several new treatment processes to the existing stone trickling filter system. Additions and 

upgrades to several plant components were completed under a 2010 rehabilitation project, but 

the majority of remaining component remain as originally constructed. The majority of the 48,000 

linear feet of sewer main lining was completed in 2010. This study included an evaluation of 

alternative improvements to the collection system to identify sources of Inflow and Infiltration and 

provide energy saving opportunities with increased efficiency and reliability. 

Flow from the Village’s collection system enters the treatment facility from the manhole located 

outside the WWTF site. Flow enters the facility through the headwords structure, then is conveyed 

to the two (2) primary clarifiers via a flow splitter box downstream of the headworks where a pair 

of sluice gates can isolate downstream clarifier; flow is typically shared evenly between both 

primary clarifiers. Primary effluent flows by gravity to a triplex primary effluent pump station, where 

it is pumped to the stone trickling filter.  

The stone trickling filter provides biological treatment via an attached-growth process, sending 

effluent to an intermediate clarifier by gravity. Clarified trickling filter effluent is collected in the wet 

well of the recirculation pump station, where it is pumped to the biological filter tower for further 

biological treatment via another attached-growth process. Filter tower effluent flows by gravity to 

solids contact tank, where mixed liquor is supplied with oxygen to further reduce organics. Effluent 

from the Solids Contact Tank flows by gravity to the final clarifiers. A distribution box downstream 

of the final clarifiers can direct clarified effluent to the disinfection process and can also direct 

settled solids to the recirculation pump station for transfer to solids handling. An ultraviolet 

disinfection system treats clarified effluent for reduction of fecal coliform prior to post-aeration, 

where air is provided to boost dissolved oxygen content before discharge to the receiving stream. 

System components:  

• Preliminary Treatment: Screening/Grit Removal  

• Primary Treatment: 2 Primary Clarifiers  

• Secondary Treatment: Trickling Filter/Intermediate Clarifier/Bio Tower/Activated Sludge 

tank/ two (2) Final Clarifiers/Aerobic Digester  



  
Permittee: Village of Cuba   Date: April 8, 2024  v.1.25 
Facility: Village of Cuba Wastewater Treatment Plant  Permit Writer: Sevon Thompson  
SPDES Number: NY0023515   Water Quality Reviewer: Edward Schneider  
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 5 OF 23 
 
  

• Tertiary Treatment: Post Aeration Tank 

• Disinfection: UV 

Sludge is digested anaerobically, pressed, and hauled to a landfill. The primary outfall (Outfall 

001) is located in Oil Creek and consist of 15-inch PVC pipe partially submerged and becomes 

fully submerged and surcharged under high flow conditions.  

The facility is planning the following upgrades/improvements: 

• Rehabilitate its Collection System to reduce Inflow & Infiltration flows   

• Construct Infrastructure for (duplicate outfall) permanent Bypass Pumping 

• Refurbish existing headworks to replace comminutor and bar screens 

• Install sludge dewatering belt press 

The facility accepts wastewater from the following municipalities:  

Municipality POSS # or SPDES # Collection System 

Village of Cuba NY0023515 Separate 

Town of Cuba, Lake District  NYS900072 Separate 

The facility accepts wastewater from the following significant industrial users (SIUs):  

Significant Industrial User (SIU) SIC Code 
Categorical Reference 

(if applicable to 40 CFR) 

Deming Electro Plating  3471 413 

Site Overview 
 

 
 

 

 

Enforcement History 
A review of the facility’s enforcement history from 4/8/2019 to 4/8/2024 indicated no violations for 
this period. However, department records indicated that a Notice of Violation was issued by the 
department on October 23, 2018, due to failure to meet Schedule of Compliance requirements 



  
Permittee: Village of Cuba   Date: April 8, 2024  v.1.25 
Facility: Village of Cuba Wastewater Treatment Plant  Permit Writer: Sevon Thompson  
SPDES Number: NY0023515   Water Quality Reviewer: Edward Schneider  
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 6 OF 23 
 
  

for non-submission of a Hydraulic Report. This was submitted later resulting in the design of the 
proposed Duplicate-Bypass Outfall (003), which a Permittee Initiated Modification was requested. 
The requirements were met and Outfall 002 is being removed from the permit. 
 
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. EHCO  
 

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports for the period 
1/1/2021 to 1/31/2024.  
 
 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 Treated Sanitary Sewage  Oil Creek, Class C           

002 4952 
Treated Sanitary Sewage  

Griffin Creek, Class C 
Former Outfall 002- Removing from Permit 

 
The facility proposes to discharge via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

003 4952 Treated Sanitary Sewage  
Griffin Creek, Class 

C 

 

Reach Description: The confluence of Oil and Griffin creek is located downstream where the 
existing Outfall (001) is located. No change in classification was determined between streams.    
 
The Pa 53-54-11-6 segment (PWL No. 0201-0061) is not listed on the 2018 New York State 
Section 303(d) List of Impaired/TMDL Waters, and therefore, there are no applicable waste load 
allocations (WLAs) for this discharge. 

Critical Receiving Water Data & Mixing Zone 
The Village of Cuba WTP discharges to the Oil Creek, which is part of the Allegheny River Basin. 
No representative gauges were identified, and therefore low-flow statistics within the USGS 
StreamStats program (https://streamstats.usgs.gov/ss/) was used. The USGS developed the 
“Low-Flow, Base-Flow, and Mean-Flow Regression Equations for Pennsylvania Streams1”. Using 
the USGS Report Low Flow Region 3, drainage area (26.3 square miles), mean basin elevation 
(1848 feet), and mean annual precipitation (39 inches), the following low flows were determined.  
 

 
1 Stuckey, M.H.,2006, Low-flow, base-flow, and mean-flow regression equations for Pennsylvania 
streams: U.S. Geological Survey Scientific Investigations Report 2006-5130, 84 p. 
(http://pubs.usgs.gov/sir/2006/5130/) 

https://echo.epa.gov/
https://echo.epa.gov/
https://www.dec.ny.gov/chemical/31290.html
https://www.dec.ny.gov/chemical/31290.html
https://streamstats.usgs.gov/ss/


  
Permittee: Village of Cuba   Date: April 8, 2024  v.1.25 
Facility: Village of Cuba Wastewater Treatment Plant  Permit Writer: Sevon Thompson  
SPDES Number: NY0023515   Water Quality Reviewer: Edward Schneider  